SVA RF Test Report of HUAWEI U8686, US686
HuAwer FCC ID: QISUS686

Security Level: Public

4.1.2.2.2 Test Channel = MCH

Agilent Spectrum Analyzer - Swept 5A

SUETNEE T

ALIGN AUTO

09:43:46 AM Dec09, 2012

Center Freq 79.500 kHz

Trig: Free Run

PNO: Close )
™ #Atten: 40 dB

IFGain:Low

Ref Offset 12.8 dB
Ref 35.00 dBm

.1

Start 9.00 kHz
#Res BW 1.0 kHz

MEG ._i_/-Points changed; all traces cleared

#VBW 10 kHz

Avg Type: Log-Pwr
Avg|Hold: 897100

Mkr1 9.141 kHz

-58.363 dBm

-43.00 ciBm|

Stop 150.00 kHz

Sweep 130 ms (1001 pts)

STATUS ! DC Coupled

Auto Man

Frequency

Auto Tune

CenterFreq
79.500 kHz

StartFreq
9.000 kHz

Stop Freq
150.000 kHz

CF Step
14.100 kHz

Freq Offset
0 Hz
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SVA RF Test Report of HUAWEI U8686, U8686
Huawel FCC ID: QISU8686 Security Level: Public

Agilent Spectrum Analyzer - Swept SA

Sy Be e ; ALIGN AUTO 09:44:05 &M Dec 09, 2012

Center Freq 15.075000 MHz Avg Type: Log-Pwr
St

Frequency

Trig: Free Run Avg|Hold: 47/100

¥Atten: 40 dB by P P PPPP
Auto Tune

Ref Offset 12.8 dB Mkr1 5.331 96 MHz

Ref 35.00 dBm -51.576 dBm

Center Freq
15.075000 MHz

StartFreq
150.000 kHz

Stop Freq
30.000000 MHz

CF Step
2.985000 MHz
Auto Man

Freq Offset
0 Hz

Start 150 kHz Stop 30.00 MHz
#Res BW 10 kHz #VBW 30 kHz Sweep 285 ms (5001 pts)

MSG ._i_/'Points changed; all traces cleared sTaTUS ! DC Coupled
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SVA RF Test Report of HUAWEI U8686, U8686
Huawel FCC ID: QISU8686 Security Level: Public

Agilent Spectrum Analyzer - Swept SA
B ns e iso o | ; ALIGNAUTO  [09:44:23 AM Dec 03, 2012
Center Freq 10.015000000 GHz Avg Type: Log-Pwr
PNO: Fast ()
IFGain:Low

Frequency

Trig: Free Run Avg[Hold: 871100
#Atten: 40 dB .- cpppp

Mkr1 1.909 7 GHz Auto Tune
S 19007 GFi

1
Center Freq

10.015000000 GHz

StartFreq
30.000000 MHz

Stop Freq
20.000000000 GHz

CF Step
1.997000000 GHz
uto Man

Freq Offset
0 Hz

Start 30 MHz Stop 20.000 GHz
#Res BW 1.0 VIHz #VBW 3.0 MHz Sweep 50.7 ms (40001 pts)

MBG ._i_/-Points changed; all traces cleared

Report No: Huawei Proprietary and Confidential Page 81 of 149
SYBH(Z-RF)006122012-2001 Copyright © Huawei Technologies Co., Ltd.



SVA RF Test Report of HUAWEI U8686, US686
HuAwer FCC ID: QISUS686

Security Level: Public

4.1.2.2.3 Test Channel = HCH

Agilent Spectrum Analyzer - Swept 5A

SUETNEE T

ALIGN AUTO

09:44:43 AM Dec09, 2012

Center Freq 79.500 kHz

Trig: Free Run

PNO: Close )
™ #Atten: 40 dB

IFGain:Low

Ref Offset 12.8 dB
Ref 35.00 dBm

’1

Start 9.00 kHz
#Res BW 1.0 kHz

MEG ._i_/-Points changed; all traces cleared

#VBW 10 kHz

Avg Type: Log-Pwr
Avg|Hold: 897100

Mkr1 9.000 kHz

-58.239 dBm

-43.00 ciBm|

Stop 150.00 kHz

Sweep 130 ms (1001 pts)

STATUS ! DC Coupled

Auto Man

Frequency

Auto Tune

CenterFreq
79.500 kHz

StartFreq
9.000 kHz

Stop Freq
150.000 kHz

CF Step
14.100 kHz

Freq Offset
0 Hz
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SVA RF Test Report of HUAWEI U8686, U8686
Huawel FCC ID: QISU8686 Security Level: Public

Agilent Spectrum Analyzer - Swept SA

Sy Be e ; ALIGN AUTO 09:45:02 &M Dec 09, 2012

Center Freq 15.075000 MHz Avg Type: Log-Pwr
St

Frequency

Trig: Free Run Avg|Hold: 47/100

¥Atten: 40 dB by P P PPPP
Auto Tune

Ref Offset 12.8 dB Mkr1 2.585 76 MHz

Ref 35.00 dBm -51.010 dBm

Center Freq
15.075000 MHz

StartFreq
150.000 kHz

Stop Freq
30.000000 MHz

CF Step
2.985000 MHz
Auto Man

Freq Offset
0 Hz

Start 150 kHz Stop 30.00 MHz
#Res BW 10 kHz #VBW 30 kHz Sweep 285 ms (5001 pts)

MSG ._i_/'Points changed; all traces cleared sTaTUS ! DC Coupled
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SVA RF Test Report of HUAWEI U8686, U8686
Huawel FCC ID: QISU8686 Security Level: Public

Agilent Spectrum Analyzer - Swept SA
B ns e iso o | ; ALIGNAUTO  D9:45:21 AM Dec 03, 2012
Center Freq 10.015000000 GHz Avg Type: Log-Pwr
PNO: Fast ()
IFGain:Low

Frequency

Trig: Free Run Avg[Hold: 871100
#Atten: 40 dB .- cpppp

Mkr1 1.909 7 GHz Auto Tune
S 19007 GFi

1
Center Freq

10.015000000 GHz

StartFreq
30.000000 MHz

Stop Freq
20.000000000 GHz

CF Step
1.997000000 GHz
uto Man

Freq Offset
0 Hz

Start 30 MHz Stop 20.000 GHz
#Res BW 1.0 VIHz #VBW 3.0 MHz Sweep 50.7 ms (40001 pts)

MBG ._i_/-Points changed; all traces cleared
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S'A RF Test Report of HUAWEI U8686, U8686

Huawel FCC ID: QISU8686 Security Level: Public
4.2 For UMTS

4.2.1 Test Band = WCDMAS850

4.2.1.1 Test Mode = UMTS/TM1

4.2.1.1.1 Test Channel = LCH

Agilent Spectrum Analyzer - Swept 5A
TR EE NS T
Center Freq 79.500 kHz

ALIGN AUTO
Avg Type: Log-Pwr
Avg|Hold: 121100

09:09:48 AM Dec09, 2012

Trig: Free Run

PNO: Close )
™ #Atten: 36 B

IFGain:Low RSdF FPRPF

Mkr1 11.820 kHz

Ref Offset 12.8 dB -62.204 dBm

Ref 30.00 dBm

‘1

Start 9.00 kHz
#Res BW 1.0 kHz

mse i Alignment Completed

Stop 150.00 kHz
#Sweep 1.00 s (1001 pts)

staTUs ! DC Coupled

#VBW 10 kHz

Auto

Frequency

Auto Tune

CenterFreq
79.500 kHz

StartFreq
9.000 kHz

Stop Freq
150.000 kHz

CF Step
14.100 kHz
Man

Freq Offset
0 Hz
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SVA RF Test Report of HUAWEI U8686, U8686
Huawel FCC ID: QISU8686 Security Level: Public

Agilent Spectrum Analyzer - Swept SA

Sy Be e ; ALIGN AUTO 09:10:04 &M Dec 09, 2012

Center Freq 15.075000 MHz Avg Type: Log-Pwr
St

Frequency

Trig: Free Run Avg|Held: 12/100

#Atten: 36 dB pag” PP PPFP
Auto Tune

Ref Offset 12.8 dB MKkr1 26.722 47 MHz

Ref 30.00 dBm -66.627 dBm

Center Freq
15.075000 MHz

StartFreq
150.000 kHz

Stop Freq
30.000000 MHz

CF Step
2.985000 MHz
Auto Man

Freq Offset
0 Hz

Start 150 kHz Stop 30.00 MHz
#Res BW 10 kHz #VBW 30 kHz #Sweep 1.00 s (5001 pts)

MSG ._i_/'Points changed; all traces cleared sTaTUS ! DC Coupled
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SVA RF Test Report of HUAWEI U8686, U8686
Huawel FCC ID: QISU8686 Security Level: Public

Agilent Spectrum Analyzer - Swept SA
B ns e iso o | ; ALIGNAUTO  [09:10:20 AM Dec 03, 2012
Center Freq 515.000000 MHz Avg Type: Log-Pwr
PNO: Fast (]
IFGain:Low

Frequency

Trig: Free Run Avg|Held: 12/100

¥Atten: 36 dB by P P PPPP
Auto Tune

Ref Offset 12.8 dB Mkr1 825.497 MHz

Ref 30.00 dBm 15.911 dBm

Center Freq
515.000000 MHz

StartFreq
30.000000 MHz

-13.00 dBm| sto p Freq
1.000000000 GHz

CF Step
97.000000 MHz
Auto Man

Freq Offset
0 Hz

=

Start 30.0 MHz Stop 1.0000 GHz
#Res BW 100 kHz #VBW 300 kHz #Sweep 1.00 s (40001 pts)

MBG ._i_/-Points changed; all traces cleared
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SVA RF Test Report of HUAWEI U8686, U8686
Huawel FCC ID: QISU8686 Security Level: Public

Agilent Spectrum Analyzer - Swept SA

T e : ALIGNAUTC  109:10:36 AM Dec03, 2012
Center Freq 6.875000000 GHz Avg Type: Log-Pwr
PNO: Fast (]
IFGain:Low

Frequency

Trig: Free Run Avg|Hold: 111100
#Atten: 36 dB SlF FPPPP

Mkr1 3.714 84 GHz Auto Tune
Ref 30.00 dBm 714 84 GHz

Center Freq
6.875000000 GHz

StartFreq
1.000000000 GHz

Stop Freq
12.750000000 GHz

CF Step
1.175000000 GHz
uto Man

Freq Offset
0 Hz

Start 1.000 GHz - Stop 12.750 GHz
#Res BW 100 kHz #VBW 300 kHz #Sweep 1.00 s (40001 pts)

MsG. AFile <PICTURE.png> saved sTaTUS ! Meas Uncal
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SVA RF Test Report of HUAWEI U8686, U8686
Huawel FCC ID: QISU8686 Security Level: Public

4.2.1.1.2 Test Channel = MCH

Agilent Spectrum Analyzer - Swept 5A

ey e ; ALIGN AUTO 09:10:53 &M Dec 09, 2012

Center Freq 79.500 kHz . Avg Type: Log-Pwr
Trig: Free Run Avg|Hold: 12/100

#Atten: 36 JdB

Frequency

PNO: Close ()
IFGain:Low

Mkr1 15.486 kHz Auto Tune
T 115,496 i

CenterFreq
79.500 kHz

StartFreq
9.000 kHz

Stop Freq
150.000 kHz

CF Step
14.100 kHz
Auto Man

Freq Offset
0 Hz

‘1

Fa

Start 9.00 kHz Stop 150.00 kHz
#Res BW 1.0 kHz #VBW 10 kHz #Sweep 1.00 s (1001 pts)

STATUS ! DC Coupled

MEG ._i_/-Points changed; all traces cleared
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SVA RF Test Report of HUAWEI U8686, U8686
Huawel FCC ID: QISU8686 Security Level: Public

Agilent Spectrum Analyzer - Swept SA

Sy Be e ; ALIGN AUTO 09:11:08 &M Dec 09, 2012

Center Freq 15.075000 MHz Avg Type: Log-Pwr
St

Frequency

Trig: Free Run Avg|Held: 12/100

¥Atten: 36 dB by P P PPPP
Auto Tune

Ref Offset 12.8 dB Mkr1 25.050 87 MHz

Ref 30.00 dBm -55.791 dBm

Center Freq
15.075000 MHz

StartFreq
150.000 kHz

Stop Freq
30.000000 MHz

CF Step
2.985000 MHz
Auto Man

Freq Offset
0 Hz

Start 150 kHz Stop 30.00 MHz
#Res BW 10 kHz #VBW 30 kHz #Sweep 1.00 s (5001 pts)

MSG ._i_/'Points changed; all traces cleared sTaTUS ! DC Coupled
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SVA RF Test Report of HUAWEI U8686, U8686
Huawel FCC ID: QISU8686 Security Level: Public

Agilent Spectrum Analyzer - Swept SA
B ns e iso o | ; ALIGNAUTO  [09:11:24 AM Dec 03, 2012
Center Freq 515.000000 MHz Avg Type: Log-Pwr
PNO: Fast (]
IFGain:Low

Frequency

Trig: Free Run Avg|Held: 12/100

¥Atten: 36 dB by P P PPPP
Auto Tune

Ref Offset 12.8 dB Mkr1 835.658 MHz

Ref 30.00 dBm 16.883 dBm

Center Freq
515.000000 MHz

StartFreq
30.000000 MHz

-13.00 dBm| sto p Freq
1.000000000 GHz

CF Step
97.000000 MHz
Auto Man

Freq Offset
0 Hz

=

Start 30.0 MHz Stop 1.0000 GHz
#Res BW 100 kHz #VBW 300 kHz #Sweep 1.00 s (40001 pts)

MBG ._i_/-Points changed; all traces cleared
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SVA RF Test Report of HUAWEI U8686, U8686
Huawel FCC ID: QISU8686 Security Level: Public

Agilent Spectrum Analyzer - Swept SA

T e : ALIGNAUTC  109:11:40 AM Dec03, 2012
Center Freq 6.875000000 GHz Avg Type: Log-Pwr
PNO: Fast (]
IFGain:Low

Frequency

Trig: Free Run Avg|Hold: 111100
#Atten: 36 dB SlF FPPPP

Mkr1 3.634 94 GHz Auto Tune
Ref 30.00 dBm 634 94 GHz

Center Freq
6.875000000 GHz

StartFreq
1.000000000 GHz

Stop Freq
12.750000000 GHz

CF Step
1.175000000 GHz
uto Man

Freq Offset
0 Hz

Start 1.000 GHz - Stop 12.750 GHz
#Res BW 100 kHz #VBW 300 kHz #Sweep 1.00 s (40001 pts)

MsG. AFile <PICTURE.png> saved sTaTUS ! Meas Uncal
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SVA RF Test Report of HUAWEI U8686, US686
HuAwer FCC ID: QISUS686

Security Level: Public

4.2.1.1.3 Test Channel = HCH

Agilent Spectrum Analyzer - Swept 5A

SUETNEE T

ALIGN AUTO

09:11:57 AM Dec09, 2012

Center Freq 79.500 kHz

Trig: Free Run

PNO: Close )
™ #Atten: 36 B

IFGain:Low

Ref Offset 12.8 dB
Ref 30.00 dBm

‘1

Start 9.00 kHz
#Res BW 1.0 kHz

MEG ._i_/-Points changed; all traces cleared

#VBW 10 kHz

Avg Type: Log-Pwr
Avg|Hold: 121100

Mkr1 9.705 kHz

-62.109 dBm

Stop 150.00 kHz

#Sweep 1.00 s (1001 pts)

STATUS ! DC Coupled

Auto Man

Frequency

Auto Tune

CenterFreq
79.500 kHz

StartFreq
9.000 kHz

Stop Freq
150.000 kHz

CF Step
14.100 kHz

Freq Offset
0 Hz
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SVA RF Test Report of HUAWEI U8686, U8686
Huawel FCC ID: QISU8686 Security Level: Public

Agilent Spectrum Analyzer - Swept SA

Sy Be e ; ALIGN AUTO 09:12;13 &M Dec 09, 2012

Center Freq 15.075000 MHz Avg Type: Log-Pwr
St

Frequency

Trig: Free Run Avg|Held: 12/100

#Atten: 36 dB pag” PP PPFP
Auto Tune

Ref Offset 12.8 dB Mkr1 22.495 71 MHz

Ref 30.00 dBm -56.684 dBm

Center Freq
15.075000 MHz

StartFreq
150.000 kHz

Stop Freq
30.000000 MHz

CF Step
2.985000 MHz
Auto Man

Freq Offset
0 Hz

Start 150 kHz Stop 30.00 MHz
#Res BW 10 kHz #VBW 30 kHz #Sweep 1.00 s (5001 pts)

MSG ._i_/'Points changed; all traces cleared sTaTUS ! DC Coupled
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SVA RF Test Report of HUAWEI U8686, U8686
Huawel FCC ID: QISU8686 Security Level: Public

Agilent Spectrum Analyzer - Swept SA
B ns e iso o | ; ALIGNAUTO  09:12:25 AM Dec 03, 2012
Center Freq 515.000000 MHz Avg Type: Log-Pwr
PNO: Fast (]
IFGain:Low

Frequency

Trig: Free Run Avg|Held: 12/100

¥Atten: 36 dB by P P PPPP
Auto Tune

Ref Offset 12.8 dB Mkr1 845.649 MHz

Ref 30.00 dBm 15.757 dBm

Center Freq
’1 515.000000 MHz

StartFreq
30.000000 MHz

-13.00 dBm| sto p Freq
1.000000000 GHz

CF Step
97.000000 MHz
Auto Man

Freq Offset
0 Hz

ra

Start 30.0 MHz Stop 1.0000 GHz
#Res BW 100 kHz #VBW 300 kHz #Sweep 1.00 s (40001 pts)

MBG ._i_/-Points changed; all traces cleared
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SVA RF Test Report of HUAWEI U8686, U8686
Huawel FCC ID: QISU8686 Security Level: Public

Agilent Spectrum Analyzer - Swept SA

T e : ALIGNAUTC  09:12:44 AM Dec03, 2012
Center Freq 6.875000000 GHz Avg Type: Log-Pwr
PNO: Fast (]
IFGain:Low

Frequency

Trig: Free Run Avg|Hold: 111100
#Atten: 36 dB SlF FPPPP

Mkr1 3.650 80 GHz Auto Tune
Ref 30.00 dBm 650 80 GHz

Center Freq
6.875000000 GHz

StartFreq
1.000000000 GHz

Stop Freq
12.750000000 GHz

CF Step
1.175000000 GHz
uto Man

Freq Offset
0 Hz

Start 1.000 GHz - Stop 12.750 GHz
#Res BW 100 kHz #VBW 300 kHz #Sweep 1.00 s (40001 pts)

MsG. AFile <PICTURE.png> saved sTaTUS ! Meas Uncal
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SVA RF Test Report of HUAWEI U8686, US686
HuAwer FCC ID: QISUS686

Security Level: Public

4.2.2 Test Band = WCDMA1900

4.2.2.1 Test Mode = UMTS/TM1

4.2.2.1.1 Test Channel = LCH

Agilent Spectrum Analyzer - Swept SA

SOii g D |

ALIGN AUTO

Center Freq 79.500 kHz

PNO: Close () T1'ig:Free Run
IFGain:Low #Atten: 36 dB

Ref Offset 12.8 dB
Ref 30.00 dBm

’1

Start 9.00 kHz
#Res BW 1.0 kHz #/BW 10 kHz

msG i) Alignment Completed

Avg Type: Log-Pwr

Avg|Hold: 12100

Frequency

Mkr1 10.833 kHz Auto Tune
-61.857 dBm

Center Freq
79.500 kHz

StartFreq
9.000 kHz

Stop Freq
150.000 kHz

CF Step
14.100 kHz
Auto Man

Freq Offset
0 Hz

Stop 150.00 kHz

#Sweep 1.00 s (1001 pts)

staTUs ! DC Coupled
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SVA RF Test Report of HUAWEI U8686, U8686
Huawel FCC ID: QISU8686 Security Level: Public

Agilent Spectrum Analyzer - Swept SA

Sy Be e ; ALIGN AUTO 10:16:59 &M Dec 09, 2012

Center Freq 15.075000 MHz Avg Type: Log-Pwr
St

Frequency

Trig: Free Run Avg|Held: 12/100

¥Atten: 36 dB by P P PPPP
Auto Tune

Ref Offset 12.8 dB Mkr1 9.128 88 MHz

Ref 30.00 dBm -56.174 dBm

Center Freq
15.075000 MHz

StartFreq
150.000 kHz

Stop Freq
30.000000 MHz

CF Step
2.985000 MHz
Auto Man

Freq Offset
0 Hz

Start 150 kHz Stop 30.00 MHz
#Res BW 10 kHz #VBW 30 kHz #Sweep 1.00 s (5001 pts)

MSG ._i_/'Points changed; all traces cleared sTaTUS ! DC Coupled
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SVA RF Test Report of HUAWEI U8686, U8686
Huawel FCC ID: QISU8686 Security Level: Public

Agilent Spectrum Analyzer - Swept SA
B ns e iso o | ; ALIGNAUTO  [10:17:14 AMDec 03, 2012
Center Freq 10.015000000 GHz Avg Type: Log-Pwr
PNO: Fast ()
IFGain:Low

Frequency

Trig: Free Run Avg|Hold: 111100
#Atten: 36 dB SlF FPPPP

Mkr1 1.853 8 GHz Auto Tune
T 165 5 GFi

1
Center Freq

10.015000000 GHz

StartFreq
30.000000 MHz

-13.00 dBm| stop Freq
20.000000000 GHz

CF Step
1.997000000 GHz
uto Man

Freq Offset
0 Hz

Start 30 MHz Stop 20.000 GHz
#Res BW 1.0 VIHz #VBW 3.0 MHz #Sweep 1.00 s (40001 pts)

MBG ._i_/-Points changed; all traces cleared
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SVA RF Test Report of HUAWEI U8686, US686
HuAwer FCC ID: QISUS686

Security Level: Public

4.2.2.1.2 Test Channel = MCH

Agilent Spectrum Analyzer - Swept 5A

SUETNEE T

ALIGN AUTO

10:17:31 AM Dec09, 2012

Center Freq 79.500 kHz

Trig: Free Run

PNO: Close )
™ #Atten: 36 B

IFGain:Low

Ref Offset 12.8 dB
Ref 30.00 dBm

’1

Start 9.00 kHz
#Res BW 1.0 kHz

MEG ._i_/-Points changed; all traces cleared

#VBW 10 kHz

Avg Type: Log-Pwr
Avg|Hold: 121100

Mkr1 12.948 kHz

-62.264 dBm

-43.00 dBm|

Stop 150.00 kHz

#Sweep 1.00 s (1001 pts)

STATUS ! DC Coupled

Auto Man

Frequency

Auto Tune

CenterFreq
79.500 kHz

StartFreq
9.000 kHz

Stop Freq
150.000 kHz

CF Step
14.100 kHz

Freq Offset
0 Hz
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SVA RF Test Report of HUAWEI U8686, U8686
Huawel FCC ID: QISU8686 Security Level: Public

Agilent Spectrum Analyzer - Swept SA

Sy Be e ; ALIGN AUTO 10:17:47 &M Dec 09, 2012

Center Freq 15.075000 MHz Avg Type: Log-Pwr
St

Frequency

Trig: Free Run Avg|Held: 12/100

#Atten: 36 dB oeT [N
Auto Tune

Ref Offset 12.8 dB Mkr1 227.61 kHz

Ref 30.00 dBm -56.001 dBm

Center Freq
15.075000 MHz

StartFreq
150.000 kHz

Stop Freq
30.000000 MHz

CF Step
2.985000 MHz
Auto Man

Freq Offset
0 Hz

Start 150 kHz Stop 30.00 MHz
#Res BW 10 kHz #VBW 30 kHz #Sweep 1.00 s (5001 pts)

MSG ._i_/'Points changed; all traces cleared sTaTUS ! DC Coupled
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SVA RF Test Report of HUAWEI U8686, U8686
Huawel FCC ID: QISU8686 Security Level: Public

Agilent Spectrum Analyzer - Swept SA
B ns e iso o | ; ALIGNAUTO  [10:18:03 AM Dec 03, 2012
Center Freq 10.015000000 GHz Avg Type: Log-Pwr
PNO: Fast ()
IFGain:Low

Frequency

Trig: Free Run Avg|Hold: 111100
#Atten: 36 dB SlF FPPPP

Mkr1 1.878 7 GHz Auto Tune
T 16767 GFi

]
Center Freq

10.015000000 GHz

StartFreq
30.000000 MHz

-13.00 dBm| stop Freq
20.000000000 GHz

CF Step
1.997000000 GHz
uto Man

Freq Offset
0 Hz

Start 30 MHz Stop 20.000 GHz
#Res BW 1.0 VIHz #VBW 3.0 MHz #Sweep 1.00 s (40001 pts)

MBG ._i_/-Points changed; all traces cleared
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SVA RF Test Report of HUAWEI U8686, US686
HuAwer FCC ID: QISUS686

Security Level: Public

4.2.2.1.3 Test Channel = HCH

Agilent Spectrum Analyzer - Swept 5A

SUETNEE T

ALIGN AUTO

10:18:19 AM Dec09, 2012

Center Freq 79.500 kHz

Trig: Free Run

PNO: Close )
™ #Atten: 36 B

IFGain:Low

Ref Offset 12.8 dB
Ref 30.00 dBm

’1

Start 9.00 kHz
#Res BW 1.0 kHz

MEG ._i_/-Points changed; all traces cleared

#VBW 10 kHz

Avg Type: Log-Pwr
Avg|Hold: 121100

Mkr1 11.116 kHz

-62.208 dBm

-43.00 dBm|

Stop 150.00 kHz

#Sweep 1.00 s (1001 pts)

STATUS ! DC Coupled

Auto Man

Frequency

Auto Tune

CenterFreq
79.500 kHz

StartFreq
9.000 kHz

Stop Freq
150.000 kHz

CF Step
14.100 kHz

Freq Offset
0 Hz
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SVA RF Test Report of HUAWEI U8686, U8686
Huawel FCC ID: QISU8686 Security Level: Public

Agilent Spectrum Analyzer - Swept SA

Sy Be e ; ALIGN AUTO 10:18:35 &M Dec 09, 2012

Center Freq 15.075000 MHz Avg Type: Log-Pwr
St

Frequency

Trig: Free Run Avg|Held: 12/100

¥Atten: 36 dB by P P PPPP
Auto Tune

Ref Offset 12.8 dB Mkr1 2.543 97 MHz

Ref 30.00 dBm -55.353 dBm

Center Freq
15.075000 MHz

StartFreq
150.000 kHz

Stop Freq
30.000000 MHz

CF Step
2.985000 MHz
Auto Man

Freq Offset
0 Hz

‘1

Start 150 kHz Stop 30.00 MHz
#Res BW 10 kHz #VBW 30 kHz #Sweep 1.00 s (5001 pts)

MSG ._i_/'Points changed; all traces cleared sTaTUS ! DC Coupled
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Huawel FCC ID: QISU8686 Security Level: Public

Agilent Spectrum Analyzer - Swept SA
B ns e iso o | ; ALIGNAUTO  [10:18:51 AMDec 03, 2012
Center Freq 10.015000000 GHz Avg Type: Log-Pwr
PNO: Fast ()
IFGain:Low

Frequency

Trig: Free Run Avg|Hold: 111100
#Atten: 36 dB SlF FPPPP

Mkr1 1.906 7 GHz Auto Tune
T 1906 7 GFi

]
Center Freq

10.015000000 GHz

StartFreq
30.000000 MHz

-13.00 dBm| stop Freq
20.000000000 GHz

CF Step
1.997000000 GHz
uto Man

Freq Offset
0 Hz

Start 30 MHz Stop 20.000 GHz
#Res BW 1.0 VIHz #VBW 3.0 MHz #Sweep 1.00 s (40001 pts)

MBG ._i_/-Points changed; all traces cleared
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SVA RF Test Report of HUAWEI U8686, US686
HuAwer FCC ID: QISUS686

Security Level: Public

4.2.3 Test Band = WCDMA1700

4.2.2.1 Test Mode = UMTS/TM1

4.2.2.1.1 Test Channel = LCH

Agilent Spectrum Analyzer - Swept SA

SOii g D |

ALIGN AUTO

Center Freq 79.500 kHz

PNO: Close () T1'ig:Free Run
IFGain:Low #Atten: 36 dB

Ref Offset 12.8 dB
Ref 30.00 dBm

Start 9.00 kHz
#Res BW 1.0 kHz #/BW 10 kHz

msG i) Alignment Completed

Avg Type: Log-Pwr
Avg|Hold: 121100

Frequency

Mkr1 9.282 kHz Auto Tune
-62.815 dBm

Center Freq
79.500 kHz

StartFreq
9.000 kHz

Stop Freq
150.000 kHz

CF Step
14.100 kHz
Auto Man

Freq Offset
0 Hz

Stop 150.00 kHz

#Sweep 1.00 s (1001 pts)

staTUs ! DC Coupled
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Huawel FCC ID: QISU8686 Security Level: Public

Agilent Spectrum Analyzer - Swept SA

Sy Be e ; ALIGN AUTO 01:03:28 PMDec 09, 2012

Center Freq 15.075000 MHz Avg Type: Log-Pwr
St

Frequency

Trig: Free Run Avg|Held: 12/100

#Atten: 36 dB pag” PP PPFP
Auto Tune

Ref Offset 12.8 dB Mkr1 13.427 28 MHz

Ref 30.00 dBm -56.418 dBm

Center Freq
15.075000 MHz

StartFreq
150.000 kHz

Stop Freq
30.000000 MHz

CF Step
2.985000 MHz
Auto Man

Freq Offset
0 Hz

Start 150 kHz Stop 30.00 MHz
#Res BW 10 kHz #VBW 30 kHz #Sweep 1.00 s (5001 pts)

MSG ._i_/'Points changed; all traces cleared sTaTUS ! DC Coupled
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Huawel FCC ID: QISU8686 Security Level: Public

Agilent Spectrum Analyzer - Swept SA
B ns e iso o | ; ALIGNAUTO  [01:03:43 PMDec 09, 2012
Center Freq 10.015000000 GHz Avg Type: Log-Pwr
PNO: Fast ()
IFGain:Low

Frequency

Trig: Free Run Avg|Hold: 111100
#Atten: 36 dB SlF FPPPP

Mkr1 1.713 5 GHz Auto Tune
T 1713361

1
. Center Freq

10.015000000 GHz

StartFreq
30.000000 MHz

-13.00 dBm| stop Freq
20.000000000 GHz

CF Step
1.997000000 GHz
uto Man

Freq Offset
0 Hz

Start 30 MHz Stop 20.000 GHz
#Res BW 1.0 VIHz #VBW 3.0 MHz #Sweep 1.00 s (40001 pts)

MBG ._i_/-Points changed; all traces cleared
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SVA RF Test Report of HUAWEI U8686, US686
HuAwer FCC ID: QISUS686

Security Level: Public

4.2.2.1.2 Test Channel = MCH

Agilent Spectrum Analyzer - Swept 5A

SUETNEE T

ALIGN AUTO

01:04:00 PMDec 09, 2012

Center Freq 79.500 kHz

Trig: Free Run

PNO: Close )
™ #Atten: 36 B

IFGain:Low

Ref Offset 12.8 dB
Ref 30.00 dBm

‘1

Start 9.00 kHz
#Res BW 1.0 kHz

MEG ._i_/-Points changed; all traces cleared

#VBW 10 kHz

Avg Type: Log-Pwr
Avg|Hold: 121100

Mkr1 16.191 kHz

-61.619 dBm

-43.00 dBm|

Stop 150.00 kHz

#Sweep 1.00 s (1001 pts)

STATUS ! DC Coupled

Auto Man

Frequency

Auto Tune

CenterFreq
79.500 kHz

StartFreq
9.000 kHz

Stop Freq
150.000 kHz

CF Step
14.100 kHz

Freq Offset
0 Hz
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SVA RF Test Report of HUAWEI U8686, U8686
Huawel FCC ID: QISU8686 Security Level: Public

Agilent Spectrum Analyzer - Swept SA

Sy Be e ; ALIGN AUTO 01:04:16 PMDec 09, 2012

Center Freq 15.075000 MHz Avg Type: Log-Pwr
St

Frequency

Trig: Free Run Avg|Held: 12/100

¥Atten: 36 dB by P P PPPP
Auto Tune

Ref Offset 12.8 dB Mkr1 4.209 60 MHz

Ref 30.00 dBm -55.998 dBm

Center Freq
15.075000 MHz

StartFreq
150.000 kHz

Stop Freq
30.000000 MHz

CF Step
2.985000 MHz
Auto Man

Freq Offset
0 Hz

Start 150 kHz Stop 30.00 MHz
#Res BW 10 kHz #VBW 30 kHz #Sweep 1.00 s (5001 pts)

MSG ._i_/'Points changed; all traces cleared sTaTUS ! DC Coupled
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SVA RF Test Report of HUAWEI U8686, U8686
Huawel FCC ID: QISU8686 Security Level: Public

Agilent Spectrum Analyzer - Swept SA
B ns e iso o | ; ALIGNAUTO  [01:04:52 PMDec 09, 2012
Center Freq 10.015000000 GHz Avg Type: Log-Pwr
PNO: Fast ()
IFGain:Low

Frequency

Trig: Free Run Avg|Hold: 111100
#Atten: 36 dB SlF FPPPP

Mkr1 1.730 9 GHz Auto Tune
T 1730 3 Gri

1
’ Center Freq
10.015000000 GHz

StartFreq
30.000000 MHz

-13.00 dBm| stop Freq
20.000000000 GHz

CF Step
1.997000000 GHz
uto Man

Freq Offset
0 Hz

Start 30 MHz Stop 20.000 GHz
#Res BW 1.0 VIHz #VBW 3.0 MHz #Sweep 1.00 s (40001 pts)

MBG ._i_/-Points changed; all traces cleared
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SVA RF Test Report of HUAWEI U8686, US686
HuAwer FCC ID: QISUS686

Security Level: Public

4.2.2.1.3 Test Channel = HCH

Agilent Spectrum Analyzer - Swept 5A

SUETNEE T

ALIGN AUTO

01:04:49 PMDec 09, 2012

Center Freq 79.500 kHz

Trig: Free Run

PNO: Close )
™ #Atten: 36 B

IFGain:Low

Ref Offset 12.8 dB
Ref 30.00 dBm

Start 9.00 kHz
#Res BW 1.0 kHz

MEG ._i_/-Points changed; all traces cleared

#VBW 10 kHz

Avg Type: Log-Pwr
Avg|Hold: 121100

Mkr1 14.076 kHz

-61.400 dBm

-43.00 dBm|

Stop 150.00 kHz

#Sweep 1.00 s (1001 pts)

STATUS ! DC Coupled

Auto Man

Frequency

Auto Tune

CenterFreq
79.500 kHz

StartFreq
9.000 kHz

Stop Freq
150.000 kHz

CF Step
14.100 kHz

Freq Offset
0 Hz
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Huawel FCC ID: QISU8686 Security Level: Public

Agilent Spectrum Analyzer - Swept SA

Sy Be e ; ALIGN AUTO 01:05:04 PMDec 09, 2012

Center Freq 15.075000 MHz Avg Type: Log-Pwr
St

Frequency

Trig: Free Run Avg|Held: 12/100

¥Atten: 36 dB by P P PPPP
Auto Tune

Ref Offset 12.8 dB Mkr1 4.257 36 MHz

Ref 30.00 dBm -56.432 dBm

Center Freq
15.075000 MHz

StartFreq
150.000 kHz

Stop Freq
30.000000 MHz

CF Step
2.985000 MHz
Auto Man

Freq Offset
0 Hz

Start 150 kHz Stop 30.00 MHz
#Res BW 10 kHz #VBW 30 kHz #Sweep 1.00 s (5001 pts)

MSG ._i_/'Points changed; all traces cleared sTaTUS ! DC Coupled
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Huawel FCC ID: QISU8686 Security Level: Public

Agilent Spectrum Analyzer - Swept SA
B ns e iso o | ; ALIGNAUTO  [01:05;20 PMDec 09, 2012
Center Freq 10.015000000 GHz Avg Type: Log-Pwr
PNO: Fast ()
IFGain:Low

Frequency

Trig: Free Run Avg|Hold: 111100
#Atten: 36 dB SlF FPPPP

Mkr1 1.751 4 GHz Auto Tune
T o 17514 Gri

1
Center Freq

10.015000000 GHz

StartFreq
30.000000 MHz

-13.00 dBm| stop Freq
20.000000000 GHz

CF Step
1.997000000 GHz
uto Man

Freq Offset
0 Hz

Start 30 MHz Stop 20.000 GHz
#Res BW 1.0 VIHz #VBW 3.0 MHz #Sweep 1.00 s (40001 pts)

MBG ._i_/-Points changed; all traces cleared
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S'é RF Test Report of HUAWEI U8686, U8686
Huawer FCC ID: QISUB686 Security Level: Public

5Appendix_E: Radiated spurious emission

5.1For GSM
5.1.1Test Band=GSM850
5.1.1.1Test mode=GSM only

Traffic Mode (9kHz-30MHz)

0
1 Levelin dBm

-10[

20T

30T

-407

50T

60T

70T

80T

E

106 t t —t— t t
9k 40k 60 100k 200k 600k M 2M  5M 10M15M 20M  30M

Frequency in Hz
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g'& RF Test Report of HUAWEI U8686, U8686

HuAwer FCC ID: QISUS686

Security Level: Public

Traffic Mode (30MHz-3GHz)

30-- Level in- dBm
20T

10]

-10]

20]
-30]
-40
-50

-60

106" —t—t
30M 50 60

80 100M 200

300 400 500 800 1G 2G 3G
Freauencv in Hz

Traffic Mode (3GHz-18GHz)

Levelin dBm
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-60]
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sa RF Test Report of HUAWEI U8686, U8686

HuAwer FCC ID: QISUS686

Security Level: Public

5.1.1.2 Test mode=GSM/GPRS

Traffic Mode (9kHz-30MHz)

1 Levelin dBm

-10[

20T

30T

40T

50T

60T

70T

80T

90T

106 : ———t+—t
ok 40k 60

100k 200k

t t t t t t +—t
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30M

Traffic Mode (30MHz-3GHz)

301 Levelin dBm

20|
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30M 50 60

200 300 400 500 800 1G 2G
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g'é RF Test Report of HUAWEI U8686, U8686
Huawer FCC ID: QISUB686 Security Level: Public

Traffic Mode (3GHz-18GHz)

Level in dBm

-40
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3G 5G 6 7 8 9 10G 18G

Freauencv in Hz

5.1.1.3Test mode=GSM/EDGE

Traffic Mode (9kHz-30MHz)

1 Levelin dBm
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Huawer FCC ID: QISUB686 Security Level: Public

Traffic Mode (30MHz-3GHz)

30| Level in dBm
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Huawer FCC ID: QISUB686 Security Level: Public

5.1.2Test Band=GSM1900
5.1.2.1Test mode=GSM only
Traffic Mode (9kHz-30MHz)

1 LevelindBm
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Huawer FCC ID: QISUB686 Security Level: Public

Traffic Mode (30MHz-3GHz)

Level in-dBm
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Huawer FCC ID: QISUB686 Security Level: Public

Traffic Mode (18GHz-26.5GHz)

0__ Level in dBm
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5.1.2.2Test mode=GSM/GPRS
Traffic Mode (9kHz-30MHz)
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Huawer FCC ID: QISUB686 Security Level: Public

Traffic Mode (30MHz-3GHz)
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Huawer FCC ID: QISUB686 Security Level: Public

Traffic Mode (18GHz-26.5GHz)

0 | Level indBm

20T

40T

50T

-60T

-10T

80T

-90T

-100 t i
18G 26.5G

Frequency in Hz

5.1.2.3Test mode=GSM/EDGE
Traffic Mode (9kHz-30MHz)
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Huawer FCC ID: QISUB686 Security Level: Public

Traffic Mode (30MHz-3GHz)
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Huawer FCC ID: QISUB686 Security Level: Public

Traffic Mode (18GHz-26.5GHz)
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Huawer FCC ID: QISUB686 Security Level: Public

5.2For UMTS

5.2.1Test Band=WCDMAS850
5.2.1.1Test mode=UMTS/TM1
Traffic Mode (9kHz-30MHz)

1 LevelindBm
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Huawer FCC ID: QISUB686 Security Level: Public

Traffic Mode (30MHz-3GHz)
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~
HUAWEI

FCC ID: QISU8686

Security Level: Public

5.2.1.2Test mode=UMTS/TM2
Traffic Mode (9kHz-30MHz)
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Huawer FCC ID: QISUB686 Security Level: Public

Traffic Mode (3GHz-18GHz)
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5.2.1.3Test mode=UMTS/TM3
Traffic Mode (9kHz-30MHz)
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Huawer FCC ID: QISUB686 Security Level: Public

Traffic Mode (30MHz-3GHz)
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Huawer FCC ID: QISUB686 Security Level: Public

5.2.2Test Band=WCDMA1700
5.2.2.1Test mode=UMTS/TM1
Traffic Mode (9kHz-30MHz)
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Huawer FCC ID: QISUB686 Security Level: Public

Traffic Mode (3GHz-18GHz)
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Security Level: Public

6Appendix_F: Frequency Stability

6.1 For GSM

6.1.1Frequency Error vs. Voltage:

Test Test Test Test Test Freq. Freq. vs. Limit Verdict
Band Mode Channel Temp. Volt. | Error [Hz] | rated [ppm] [ppm]

VL -22.15 -0.02687 2.5 PASS

LCH TN VN -25.83 -0.03134 2.5 PASS

VH -30.67 -0.03721 2.5 PASS

VL -12.46 -0.01489 2.5 PASS

GSM/TM1 MCH TN VN -20.79 -0.02484 2.5 PASS

VH -19.89 -0.02376 2.5 PASS

VL -20.28 -0.02389 2.5 PASS

HCH TN VN -16.72 -0.0197 25 PASS

GSMB50 VH -18.08 -0.0213 2.5 PASS

VL -19.27 -0.02338 2.5 PASS

LCH TN VN -18.31 -0.02222 2.5 PASS

VH -13.85 -0.0168 2.5 PASS

VL -15.85 -0.01894 2.5 PASS

GSM/TM2 MCH TN VN -19.05 -0.02276 2.5 PASS

VH -13.69 -0.01636 2.5 PASS

VL -14.43 -0.017 2.5 PASS

HCH TN VN -13.01 -0.01533 2.5 PASS

VH -10.40 -0.01225 +2.5 PASS

VL -56.56 -0.03057 +2.5 PASS

LCH TN VN -45.98 -0.02485 +2.5 PASS

VH -63.47 -0.0343 2.5 PASS

VL -49.72 -0.02645 2.5 PASS

GSM/TM1 MCH TN VN -56.21 -0.03043 2.5 PASS

VH -61.73 -0.03284 2.5 PASS

GSM1900 VL -62.38 -0.03266 2.5 PASS

HCH TN VN -63.41 -0.0332 2.5 PASS

VH -55.18 -0.02942 +2.5 PASS

VL -49.82 -0.02693 2.5 PASS

GSM/TM2 LCH TN VN -49.11 -0.02654 2.5 PASS

VH -43.23 -0.02391 2.5 PASS

MCH TN VL -34.45 -0.01832 2.5 PASS
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Test Test Test Test Test Freq. Freq. vs. Limit -
Band Mode Channel Temp. Volt. | Error [Hz] | rated [ppm] [ppm]

VN -33.26 -0.01822 2.5 PASS

VH -42.17 -0.02296 +2.5 PASS

VL -38.52 -0.02017 2.5 PASS

HCH TN VN -47.01 -0.02462 25 PASS

VH -37.10 -0.01995 2.5 PASS

6.1.2Frequency Error vs. Temperature:

Test Test Test Test Test Freq. Freq. vs. Limit Verdict
Band Mode Channel Volt. Temp. | Error [Hz] [ rated [ppm] [ppm]

-30 -32.13 -0.0402 +2.5 PASS

-20 -30.15 -0.03658 +2.5 PASS

-10 -28.35 -0.0344 +2.5 PASS

0 -32.16 -0.03902 +2.5 PASS

LCH VN 10 -33.22 -0.04152 +2.5 PASS

20 -27.44 -0.03329 +2.5 PASS

30 -23.44 -0.02844 +2.5 PASS

40 -23.89 -0.02899 +2.5 PASS

50 -22.47 -0.02726 +2.5 PASS

-30 8.98 0.01073 +2.5 PASS

-20 -28.48 -0.03403 +2.5 PASS

-10 -26.93 -0.03217 +2.5 PASS

0 -24.99 -0.02986 +2.5 PASS

GSM/TM1 MCH VN 10 -22.99 -0.02747 +2.5 PASS

GSMB50 20 -27.77 -0.03318 2.5 PASS

30 -24.09 -0.02878 +2.5 PASS

40 -24.09 -0.02878 +2.5 PASS

50 -23.50 -0.02808 +2.5 PASS

-30 -24.09 -0.02838 +2.5 PASS

-20 -20.28 -0.02389 +2.5 PASS

-10 -22.08 -0.02601 +2.5 PASS

0 -20.66 -0.02434 +2.5 PASS

HCH VN 10 -19.24 -0.02267 +2.5 PASS

20 -23.37 -0.02753 +2.5 PASS

30 -16.92 -0.01993 +2.5 PASS

40 -23.89 -0.02815 +2.5 PASS

50 -20.86 -0.02458 +2.5 PASS

-30 -17.05 -0.02069 +2.5 PASS

GSMITM2 LCH VN -20 -16.40 -0.0199 +2.5 PASS

-10 -22.15 -0.02809 2.5 PASS

Report No: Huawei Proprietary and Confidential Page 144 of 149

SYBH(Z-RF)006122012-2001 Copyright © Huawei Technologies Co., Ltd.




e

HUAWEI

RF Test Report of HUAWEI U8686, U8686
FCC ID: QISU8686
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Test Test Test Test Test Freq. Freq. vs. Limit -
Band Mode Channel Volt. Temp. | Error [Hz] | rated [ppm] [ppm]

0 -17.53 -0.02127 +2.5 PASS

10 -22.96 -0.02786 +2.5 PASS

20 -19.24 -0.02334 +2.5 PASS

30 -23.25 -0.02942 +2.5 PASS

40 -19.02 -0.02308 +2.5 PASS

50 -15.34 -0.01861 +2.5 PASS

-30 -15.24 -0.0194 +2.5 PASS

-20 -14.33 -0.01712 +2.5 PASS

-10 -16.05 -0.01918 +2.5 PASS

0 -16.37 -0.01956 +2.5 PASS

MCH VN 10 -16.72 -0.01998 +2.5 PASS

20 -17.37 -0.02075 +2.5 PASS

30 -12.59 -0.01504 +2.5 PASS

40 -12.27 -0.01466 +2.5 PASS

50 -15.18 -0.01933 +2.5 PASS

-30 -11.33 -0.01335 +2.5 PASS

-20 -17.40 -0.0205 +2.5 PASS

-10 -11.20 -0.0132 +2.5 PASS

0 -16.72 -0.0197 +2.5 PASS

HCH VN 10 -14.14 -0.01784 25 PASS

20 -11.11 -0.01309 +2.5 PASS

30 -19.86 -0.0234 +2.5 PASS

40 -12.95 -0.01526 +2.5 PASS

50 -14.14 -0.01784 +2.5 PASS

-30 -68.58 -0.03707 +2.5 PASS

-20 -51.79 -0.02799 +2.5 PASS

-10 -57.11 -0.03141 +2.5 PASS

0 -66.51 -0.03595 +2.5 PASS

LCH VN 10 -71.67 -0.03874 25 PASS

20 -54.30 -0.02935 +2.5 PASS

30 -58.76 -0.03176 +2.5 PASS

GSM190 40 -65.80 -0.03556 +2.5 PASS

0 GSMTML 50 -54.05 -0.02921 +2.5 PASS

-30 -54.05 -0.02875 +2.5 PASS

-20 -62.22 -0.03363 +2.5 PASS

-10 -57.86 -0.03078 +2.5 PASS

MCH VN 0 -61.54 -0.03273 +2.5 PASS

10 -53.98 -0.02871 +2.5 PASS

20 -65.35 -0.03476 +2.5 PASS

30 -64.28 -0.03472 +2.5 PASS
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Test Test Test Test Test Freq. Freq. vs. Limit -
Band Mode Channel Volt. Temp. | Error [Hz] | rated [ppm] [ppm]

40 -59.47 -0.03163 +2.5 PASS

50 -50.30 -0.02676 +2.5 PASS

-30 -63.34 -0.03317 +2.5 PASS

-20 -52.63 -0.02756 +2.5 PASS

-10 -57.73 -0.03023 +2.5 PASS

0 -53.85 -0.0282 +2.5 PASS

HCH VN 10 -54.50 -0.02854 +2.5 PASS

20 -49.91 -0.02613 +2.5 PASS

30 -54.30 -0.02843 +2.5 PASS

40 -60.57 -0.03172 +2.5 PASS

50 -53.72 -0.02813 +2.5 PASS

-30 -42.75 -0.02311 +2.5 PASS

-20 -47.52 -0.02568 +2.5 PASS

-10 -41.78 -0.02258 +2.5 PASS

0 -53.34 -0.02883 +2.5 PASS

LCH VN 10 -37.03 -0.02001 +2.5 PASS

20 -46.88 -0.02534 +2.5 PASS

30 -47.46 -0.02565 +2.5 PASS

40 -55.02 -0.02974 +2.5 PASS

50 -36.87 -0.01993 +2.5 PASS

-30 -41.39 -0.02202 +2.5 PASS

-20 -37.61 -0.02001 +2.5 PASS

-10 -43.36 -0.02306 +2.5 PASS

0 -40.16 -0.02136 +2.5 PASS

GSM/TM2 MCH VN 10 -33.87 -0.01802 +2.5 PASS

20 -29.80 -0.01585 +2.5 PASS

30 -36.06 -0.01918 +2.5 PASS

40 -37.65 -0.02003 +2.5 PASS

50 -45.62 -0.02427 +2.5 PASS

-30 -41.16 -0.02155 +2.5 PASS

-20 -40.16 -0.02103 +2.5 PASS

-10 -34.84 -0.01824 +2.5 PASS

0 -43.62 -0.02284 +2.5 PASS

HCH VN 10 -26.12 -0.0142 +2.5 PASS

20 -44.72 -0.02342 +2.5 PASS

30 -39.52 -0.02069 +2.5 PASS

40 -33.26 -0.01794 +2.5 PASS

50 -26.70 -0.01398 +2.5 PASS
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6.2 For UMTS

6.2.1Frequency Error vs. Voltage:

Freq.
Test Band | Test Mode Test Test Test Errgr Freq. vs. Limit Verdict
Channel [ Temp. | Volt. [(Hz] rated [ppm] | [ppm]
VL 1.85 0.00224 2.5 PASS
LCH TN VN -7.46 -0.00903 2.5 PASS
VH 0.67 0.00081 2.5 PASS
VL 4.85 0.0058 2.5 PASS
WCDMAS850 | UMTS/TM1 MCH TN VN 1.92 0.0023 2.5 PASS
VH 0.52 0.00062 2.5 PASS
VL -4.28 -0.00624 2.5 PASS
HCH TN VN 0.15 0.00018 2.5 PASS
VH 0.84 0.00099 2.5 PASS
VL -2.79 -0.00151 2.5 PASS
LCH TN VN 4.14 0.00277 2.5 PASS
VH -12.20 -0.00713 2.5 PASS
VL -2.22 -0.00171 2.5 PASS
WCDMA1900 | UMTS/TM1 MCH TN VN -1.65 -0.00088 2.5 PASS
VH 3.81 0.00203 2.5 PASS
VL 6.84 0.00359 2.5 PASS
HCH TN VN 13.38 0.00701 2.5 PASS
VH 15.41 0.00808 2.5 PASS
VL -3.12 -0.00241 2.5 PASS
LCH TN VN -0.81 -0.00047 2.5 PASS
VH -8.59 -0.00502 2.5 PASS
VL -3.45 -0.00199 2.5 PASS
WCDMA1700 | UMTS/TM1 MCH TN VN -0.20 -0.00012 2.5 PASS
VH -6.88 -0.00397 2.5 PASS
VL -11.93 -0.00681 2.5 PASS
HCH TN VN -7.78 -0.00444 2.5 PASS
VH -1.16 -0.00066 2.5 PASS
6.2.2Frequency Error vs. Temperature:

Test Test Test Freq. Freq. vs. Limit _

Test Band Test Mode Error Verdict
Channel | Volt. | Temp. [H2] rated [ppm] | [ppm]

-30 1.54 0.00186 2.5 PASS
-20 -1.13 -0.00137 2.5 PASS
WCDMAS850 | UMTS/TM1 LCH VN -10 -4.59 -0.00555 2.5 PASS
0 0.35 0.00042 2.5 PASS
10 -3.60 -0.00436 2.5 PASS
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Test Test Test Freg. Freq. vs. Limit _
Test Band Test Mode Error Verdict
Channel | Volt. | Temp. [Hz] rated [ppm] | [ppm]
20 571 0.00691 2.5 PASS
30 -4.67 -0.00565 2.5 PASS
40 -5.72 -0.00692 2.5 PASS
50 -2.88 -0.00348 2.5 PASS
-30 -10.36 -0.01239 2.5 PASS
-20 0.52 0.00062 2.5 PASS
-10 -2.15 -0.00257 2.5 PASS
0 -4.62 -0.00552 2.5 PASS
MCH VN 10 -10.44 -0.01248 2.5 PASS
20 -9.66 -0.01155 2.5 PASS
30 0.81 0.00097 2.5 PASS
40 -6.71 -0.00802 2.5 PASS
50 -2.23 -0.00267 2.5 PASS
-30 -5.77 -0.00682 2.5 PASS
-20 -3.07 -0.00363 2.5 PASS
-10 -8.04 -0.0095 2.5 PASS
0 -4.07 -0.00481 2.5 PASS
HCH VN 10 -0.20 -0.00024 2.5 PASS
20 2.56 0.00302 2.5 PASS
30 -1.11 -0.00131 2.5 PASS
40 -5.48 -0.00647 2.5 PASS
50 -2.23 -0.00263 2.5 PASS
-30 -5.34 -0.00288 2.5 PASS
-20 3.15 0.00224 2.5 PASS
-10 4.93 0.00266 2.5 PASS
0 5.43 0.00293 2.5 PASS
LCH VN 10 -10.01 -0.0054 2.5 PASS
20 -0.21 -0.00011 2.5 PASS
30 0.31 0.00017 2.5 PASS
40 -7.57 -0.00409 2.5 PASS
WCDMA1900 | UMTS/TM1 50 -10.16 -0.00548 2.5 PASS
-30 10.91 0.0058 2.5 PASS
-20 -9.98 -0.00531 2.5 PASS
-10 -10.51 -0.00559 2.5 PASS
MCH VN 0 5.57 0.00296 2.5 PASS
10 2.73 0.00145 2.5 PASS
20 7.74 0.00412 2.5 PASS
30 -4.16 -0.00274 2.5 PASS
40 -3.29 -0.00228 2.5 PASS
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Test Test Test Freg. Freq. vs. Limit _

Test Band Test Mode Error Verdict
Channel | Volt. | Temp. [Hz] rated [ppm] | [ppm]
50 -3.42 -0.00182 2.5 PASS
-30 -12.47 -0.00654 2.5 PASS
-20 -4.90 -0.00257 2.5 PASS
-10 -5.40 -0.00283 2.5 PASS
0 -15.49 -0.00812 2.5 PASS
HCH VN 10 -2.35 -0.00123 2.5 PASS
20 15.70 0.00823 2.5 PASS
30 -22.19 -0.01163 2.5 PASS
40 -2.21 -0.00116 2.5 PASS
50 2.21 0.00116 2.5 PASS
-30 -4.76 -0.00278 2.5 PASS
-20 -1.14 -0.00067 2.5 PASS
-10 1.75 0.00102 2.5 PASS
0 -6.55 -0.00383 2.5 PASS
LCH VN 10 -9.84 -0.00575 2.5 PASS
20 -6.67 -0.0039 2.5 PASS
30 -9.20 -0.00537 2.5 PASS
40 9.60 0.00561 2.5 PASS
50 1.24 0.00072 2.5 PASS
-30 -0.99 -0.00057 2.5 PASS
-20 -7.48 -0.00432 2.5 PASS
-10 -12.86 -0.00742 2.5 PASS
0 -4.64 -0.00268 2.5 PASS
WCDMA1700 | UMTS/TM1 MCH VN 10 -7.46 -0.00431 2.5 PASS
20 2.38 0.00137 2.5 PASS
30 -12.04 -0.00695 2.5 PASS
40 -1.31 -0.00076 2.5 PASS
50 -18.60 -0.01074 2.5 PASS
-30 10.09 0.00576 2.5 PASS
-20 -8.70 -0.00496 2.5 PASS
-10 -10.77 -0.00615 2.5 PASS
0 -6.17 -0.00409 2.5 PASS
HCH VN 10 2.19 0.00182 2.5 PASS
20 -3.72 -0.00212 2.5 PASS
30 3.14 0.00236 2.5 PASS
40 -6.93 -0.00395 2.5 PASS
50 3.66 0.00209 2.5 PASS
END
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